
Date received: 18/05/15

Date of issue: 24/06/15

Report consists of 4 test reports.

Sample name: Table OSAKA

SAMPLE N° 197612

List performed tests:
1. General safety requirements EN 581-1:2006 
2. Vertical static load test EN 581-3:2007 Clause 6.3 
3. Horizontal fatigue test EN 581-3:2007 clause 6.4 
4. Stability EN 581-3:2007 Clause 6.2 
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Date of issue: 24/06/15
Sample name: Table OSAKA

General safety requirements EN 581-1:2006
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5.1  Edges and corners
Observed RemarksRequirements

Table tops: edges and corners in directly contact!
with user are rounded or chamfered Yes None

Other edges and corners are free from!
burrs or/and sharp edges Yes None

5.2  Tubolar components, holes and gaps accessible during use
Observed RemarksRequirements

Tubolar components,holes and gaps accessible!
during use shall be covered if a 7 mm or 12 mm!
test probe can be pushed into them with a max.!
force of 30 N to a depth of more than 10 mm and!
cannot be pulled out by a max. force of 30 N

Yes None

Bottom of tubolar legs are capped or plugged Yes None

5.3.2  Shear and squeeze points under the influence of powered mechanisms
Observed RemarksRequirements

 There are no accessible shear and squeeze points!
created by parts of the furniture operated by!
powered mechanisms

/ Powered mechanisms!
not present

5.3.3 Shear and squeeze points during use
Observed RemarksRequirements

There are no accessible shear and squeeze !
points created by loads applied during normal use Yes None

 

There are no shear and squeeze points created !
by the weight of the user during normal !
movements and actions

Yes None

 

Complies with the requirements of EN 581-1/2006 Clause 5: Yes 
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Vertical static load test EN 581-3:2007 Clause 6.3
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Contract Use

Number of!
cycles

Time of load!
application Remarks

Vertical static load on table top clause 6.3.1

Dimensions of table top: 1500 x 900 x 70 mm

Load application point: geometric centre of the table top

Test results:

Load on!
top!
N

1000 10 9 x 30sec. + 1x30 min. None

Complies with the requirements of EN 581-3/2007 Clause 6.1 Yes
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Horizontal fatigue test EN 581-3:2007 clause 6.4
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Contract use

Load on!
top !
kg

1500 x 900 x 760 (h) mm

Cycles Remarks

Overall dimensions:

Test results:

DirectionForce!
N

150 / Fa+Fb+Fc+Fd 20000 No defects

Complies with the requirements of EN 581-3/2007 Clause 6.1 Yes
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Stability EN 581-3:2007 Clause 6.2
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Contract use

1500 x 900 x 760 (h) mm

Remarks

Overall dimension: 

Stability under vertical load:

Vertical !
load!

N

Largest dimension: 1500 mm

Force value required by the standard: 400 N 

Test results:

Force application!
point

50 mm from the edge 400 No tip

Complies with the requirements of EN 581-3/07 Clause 6.1: Yes 
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